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TEST REPORT
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(Ads, Adresi Sebir vb.) (Belg. Uzmani: ERHAN TETIK) :
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CUSIOMEF (Name, Adress.City etc } Kazan-ANKARA)

inceleme No 1648558

Deney Talep Tarihi/No ¢ 0L.11.2017 /194071

Order Date / No

Numunenin Tamimm :,“3d kauguk + sekil” Markali , garpma etkisini azaltan, agik ortamlarda kullandan geni doniigim kauguktan

(Cins, Marka, Tip, Tiir, Mcdel vb.) marmul, alt yiizeyi yagmur kanally, karo sekilli zemin kaplamasi, 500x500x40 mm , , , 4 00 adet

Sample Description(Type Mark Madel erc ) ,"3d kauguk  gekil"Brand impact attenvating playground surfacing made of rubber, square shape tiles
intended 1o use in open grounds, with rain canal, 500x500x40 mm, 4,00 item

Numune Kabul Tarihi : 01.11.2017

Test ftem Receipt Date

Deneylerin Yapildif: Tarih T 20.11.2017 -27.11.2017
Date of Test

Uygulanan Standard / Metod i TS EN 1177:2011-01 Darbe azaltic: oyun alami zemin diizenlemeleri - Kritik dilgme
yiiksekliginin belirlenmesi

Applied Standard/Method TS EN 1177:2011-01 Impact attenuating playground surfacing - Determination of
critical fall height

Raporun Sayfa Sayisi 5T

Number of pages of the report

Agiklamalar

Remarks

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmas: konusunda Avrupa Akreditasyon Birligi(EA) ve
Uluslararas: Laboratuvar Akreditasyon Birligi(ILAC) ile kargilikls taninma antlagmasini imzalamagtir.

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reporis.

Deney ve/veya 6l¢ilm sonuglan, genigletilmis 6lgiim belirsizlikleri (olmasi halinde) ve deney metodlari bu raporun tamamlayict
kismu olan takip eden sayfalarda verilmigtir,

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on
the following pages which are part of this report.
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Deney ortami: 23 +2 °C, %50 = 5 nem / Test Environment: 23 +2 °C /50 + 5% humidity

Numune dzellikleri / Semple Specifications: Genislik / Width = 501 mm, Uzunluk / Length = 501 mm,
Kalinbik / Thickness= 39,17 mm, Agithk/ Weight = 8,79 kg, m? basina agirhk / weight per m* = 35,02 kg/ m?

Alt yiizey / Underside Surface Ust yiizey / Top surface

.
e

Sekil-1 4 adet dosenmis karo tizerindeki qarp;na noktalar
Figure-1- Impact points of applied surface for 4 tiles

HIC/Diisme yiiksekligi grafigi
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ivme - Zaman grafigi
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measurement | height [m] HIC measurement | height [m] HIC measurement | height [m] HIC
1 .86 5294 1 0.94 7127 1 0.88 2429
2 0.84 7554 2 1.04 8861 2 187 939.3
3 1.18 11485 3 117 11416 3 1.19 1077 4
4 1.26 1282 1 4 127 12401 4 1.30 1249 4
critical critical cntical
fall height [m] 19 fall height [m] 11 fall neight fm] 11
YAPILAN DENEY BULUNAN
APPLIED TEST RESULT
KRITIK DUSME YUKSEKLIGI
(TS EN 1177/ OCAK 2011 “’Darbe azaltici oyun alam 1,0 m
zemin diizenlemeleri - Kritik diisme yiikseklifinin
belirlenmesi’”) * TS EN 1176-1 Madde 4.2.8.5.2°de belirtildigi tizere kritik diisme
yuksekligi 600 mm’den fazla olmahdir.
CRITICAL“FALL HEIGHT * As mentioned in TS EN 1176-1 Art. 4.2.8.5.2, the critical fall
(TS EN 1177 :2011-01 “Impact attenuating playground height must be more than 600 mm.
surfacing - Determination of critical fall height”)

SONUC VE DUSUNCELER: “3d kauguk + sekil” Markali, arpma etkisini azaltan zemin kaplamasi numuneleri iizerinde
vapilan deneyler, TS EN 1177/ OCAK 2011 *’Darbe azaltic1 oyun alam zemin diizenlemeleri - Kritik diisme yiiksekliginin
belirlenmesi’” Tirk Standardina gére yapilmis olup, bulunan sonuglar yukanda verilmigtir.

The results are given above for the sample of “3d kauguk + sekil” Branded Impact attenuating playground surfacing; whose tests
and inspections were made in our laboratory according to TS EN 1177 :2011-01 “Impact attenuating playground surfacing -
Determination of critical fall height”}

NOT: Bu malzeme ayrica TS EN 1176-1’in kurallarina, 6zellikle Madde 4 ve Madde 6’ya uygun olmalidir.
NOTE: ‘This material shall also conform to the requirements of TS EN 1176-1, in particular,Clauses 4 and 6'

-Bu rapor sadece deneyi yapilan numune igin gegerlidir.
-This test report represents only tested sample. ey
-Is bu rapor 27.11.2017 tarihinde lig sayfa ve bir niisha olarak diizenlenmistir '
-This report is arranged at 27.11.2017 as three pages and one copy.
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